
BookletMac                                              2007.11.22    PAGE1 

STICKER FOR BookletMac  CS2-020(Set)  Front Cover & Tray Set 

 

(Part No.)  (Description)  (Q'ty)   

CS2-47  CS2 Front Cover 1 Pce   

CS2-93  CS2 Chip Tray 1 Pce   

CS2-96  Lubricant 1 Pce   

CS2-100  Magnetic Universal Wrench 1 Pce   

CME-34  115V Power Cord 1 Pce   

CME-35  230V Power Cord 1 Pce   

CS2-115  Cross Bolt M4X6  2 Pcs   

CS2-P1  Operation Sticker 1 Pce   

CS2-P3  Warning Sticker 1 Pce   

CS2-P5  Fold Option Sticker 1 Pce   

CS2-P6  Paper Depth Adjust Sticker 1 Pce   

CS2-P10  Paper Insert Sticker 1 Pce   

 

 

 



BookletMac                                              2007.11.22    PAGE2 

CORE PARTS SETS FOR  CS2-016(Set)  Side Plate & Base Foundation Set 

 
 (Part No.)   (Description)  (Q'ty)  

 
CS2-01  115V Motor 1Set  

 CS2-02   230V Motor 1Set   

 CS2-08  Paper Out Connect Rod Set 1Set   

 CS2-1  CS2 Base Foundation 1 Pce   

 CS2-2  CS2 Right Side Plate  1 Pce   

 CS2-3  CS2 Left Side Plate  1 Pce   

 CS2-12  Transmission Belt Set (A) 1 Pce   

 CS2-12-6  Belt 2 Pcs   

 CS2-13  Transmission Belt Set (B) 1 Pce   

 CS2-14-4A  CS2 Capacitor (115V)  1 Pce   

 CS2-14-4C  CS2 Capacitor (230V) 1 Pce   

 CS2-17  M8 Motor Sleeve 3 Pcs   

 CS2-26  Oil-Impregnated Bearing 4 Pcs   

 CS2-41  Chip Bracket 2 Pcs   

 JS1-35  E7Clamping Ring 1 Pce   

 CS2-63  CS2 Metal Feet  4 Pcs   

 CS2-65-1A  CS2 115V PC Board 1 Pce   

 CS2-65-1B  CS2 230V PC Board 1 Pce   

 CS2-65-2  AC Power Cable 1 Pce   

 CS2-65-3  Motor Cable 1 Pce   

 CS2-65-4  Panel Cable 1 Pce   

 CS2-65-5  Micro Switch Cable 2 Pcs   

 CS2-65-6  Non-Staple Warning Cable 1 Pce   

 CS2-67-2  PC Board Cable 1 Pce   

 CS2-68A  Capacitor Cable A 1 Pce   

 CS2-68B  Capacitor Cable B 1 Pce   

 CS2-69A  Corkscrew Protection Belt A 1 Pce   

 CS2-69B  Corkscrew Protection Belt B 1 Pce   

 CS2-71  Micro Switch 2 Pcs   

 CS2-75  E6 Clamping Ring 1 Pce   

 CS2-85  Hexagon Bolt M6X12(SW) 4 Pcs   

 CS2-90  Hexagon Bolt M8X70 3 Pcs   

 CS2-91  M8 Spring Washer 3 Pcs   

 CS2-97  PC Board Cover 1 Pce   

 CS2-110  Cross Bolt M4X20(SW+W)  2 Pcs   

 EM47-152  Wire Tie Mount 6 Pcs   

 EM47-109  Cross Bolt M3X8(SW+W) 6 Pcs   

 EM47-149  Cable Tie Mount 10 Pcs   

 T80-53  Cross Bolt M3X16 (SW+W) 4 Pcs   

 T80-54  Cross Bolt M4X10 (SW+W) 1Pce   

 T80-55  M3 Screw Nut 4Pcs   

 ECI-18  Wire Connector 3Pcs   

 TM46-16  Adjust Rubber 20x3t 4Pcs   

 CME-22-14  Plastic Hexagon Bolt M3X6 4Pcs   

 WM-39  Hexagon Bolt M4X6 4Pcs   

 

 

 

 

 

 



 

BookletMac                                              2007.11.22    PAGE3 

CORE PARTS SETS FOR CS2-016(Set)  Side Plate & Base Foundation Set 

 



BookletMac                                              2007.11.22    PAGE4 

CORE PARTS SETS FOR CS2-017(Set) Chain & Transmission Set 

 
(Part No.)  (Description)  (Q'ty)  

 
CS2-05  Transmission Actuating Shaft Set 1Set  

 CS2-4-5  Oil-Impregnated Bearing 1Pce   

 CS2-8  Paper Pusher  1Pce   

 CS2-9R  R Track  1 Pce   

 CS2-9L  L Track  1 Pce   

 CS2-12-2  13 Gear Wheel 1 Pce   

 CS2-12-7  Chain 1 Pce   

 CS2-14-2  Gear 1 Pce   

 CS2-15  45 Gear Wheel 1 Pce   

 CS2-18  15X445.3 Shaft 1 Pce   

 CS2-20  Actuating Cam A 1 Pce   

 CS2-21  Actuating Cam B 1 Pce   

 CS2-22  Actuating Cam C 1 Pce   

 CS2-25  Actuating Shaft  2 Pcs   

 CS2-34  CS2 Frame Pole 1 Pce   

 CS2-35L  Frame Pole Fix Axle L 1 Pce   

 CS2-35R  Frame Pole Fix Axle R 1 Pce   

 CS2-36L  Oscillating Axle L 1 Pce   

 CS2-36R  Oscillating Axle R 1 Pce   

 CS2-56  Arbor of Adjusted Actuating Axle 1 Pce   

 CS2-61  Spring 2 Pcs   

 CS2-72  Ball Bearing 2 Pcs   

 CS2-76  E9 Clamping Ring 3 Pcs   

 CS2-84  Hexagon Bolt M6X12 2 Pcs   

 CS2-101  Hexagon Bolt M6X30 1 Pce   

 CS2-103  Hexagon Bolt M6X20 1 Pce   

 CS2-107  Hexagon Bolt M8X100 1 Pce   

 CS2-108  M8 Screw Nut 2 Pcs   

 CS2-111  Hexagon Bolt M6X8 1 Pce   

 T80-49  Hexagon Bolt M6X15 4 Pcs   

 T80-50  M6 Screw Nut 4 Pcs   

 T80-51  Hexagon Bolt M4X5 1 Pce   

 T80-60  15.2 x 26 x 2 Washer 2 Pcs   

 EM47-134B  15.5 x 18 x 2 Washer 2 Pcs   

 

 

 

 

 

 

 

 

 

 

 

 

 

 



BookletMac                                              2007.11.22    PAGE5 

CORE PARTS SETS FOR CS2-018(Set)  Roller Transmission Shaft Set 

 
(Part No.)   (Description)  (Q'ty)  

 
CS2-03  Paper-In Tray Set 1Set  

 CS2-04  Pole Fixing Set 1Set   

 CS2-06  Mid-Board with Oil-Impregnated Bearing Set 1Set   

 CS2-09  Mobile Plate Set 1Set   

 CS2-7  CS2 Rubber Roller Set 2 Pcs   

 CS2-9-4  25 x 6.3 x 1.6 Washer 2 Pcs   

 CS2-10  Fixing Plate 2 Pcs   

 CS2-11  Transmission Plate 4 Pcs   

 CS2-23  Process Adjust Set 2 Pcs   

 CS2-28-4  E5 Clamping Ring 5 Pcs   

 CS2-37  Actuating Pole Set 1 Pce   

 CS2-37-3  Fixing Stick 1 Pce   

 CS2-45  CS2 Top Cover 1 Pce   

 CS2-49  Left Side Guide Set 1 Pce   

 CS2-50  Right Side Guide Set 1 Pce   

 CS2-52-8  Paper Width Adjust Knob 2 Pcs   

 CS2-53-1  Paper Control Frame Pole 1 Pce   

 CS2-58  Spring for Transmission Plate A 2 Pcs   

 CS2-59  Spirng for Transmission Plate B 3 Pcs   

 CS2-64  Option Knob 1 Pce   

 CS2-75  E6 Clamping Ring 1 Pce   

 CS2-85  Hexagon Bolt M6X12(SW) 6 Pcs   

 CS2-114  R/L Roller Stopper 2 Pcs   

 CS2-115  Cross Bolt M4X6  2 Pcs   

 T80-48  Hexagon Bolt M5X12(SW) 8 Pcs   

 T110-10  10x16 Bushing 2 Pcs   

 T110-30  Screw Nut 2 Pcs   

 JS1-35  E7 Clamping Ring 4 Pcs   

 EM47-131  M6 Prevailing Torque Hex Nut 2 Pcs   

 EM47-152  Wire Tie Mount 4 Pcs   

 EM47-116  Hexagon Bolt M4X25(SW) 2 Pcs   

 WM-39  Hexagon Bolt M4X6 4 Pcs   

 

 

 

 

 

 

 

 

 

 

 

 

 

 



BookletMac                                              2007.11.22    PAGE6 

CORE PARTS SETS FOR CS2-019(Set)  Stapler Side Plate Set 

 
(Part No.)   (Description)  (Q'ty)  

 
CS2-07  Paper Depth Adjustment Set 1 Set  

 CS2-012  Right Outer Cover with Control Panel Set 1 Set   

 CS2-5-3  3x10 Spring 1 Pce   

 CS2-43  Left Outer Cover 1 Pce   

 CS2-46  Transparent Monitor Cover Set 1 Pce   

 CS2-51  Workbench Cover Plate 1 Pce   

 CS2-52-3  Paper Depth Shaft 1 Pce   

 CS2-53-1  Paper-In Adjust Frame Pole 1 Pce   

 CS2-53-2  Fixing Wheel A 2 Pcs   

 CS2-55  Connect Flake 1 Pce   

 CS2-62  Pushing Spring 1 Pcs   

 CS2-78  Fixing Wheel B 1 Pcs   

 CS2-79  Hexagon Bolt M4X16 1 Pcs   

 CS2-80  26 Stapler Head Set  2 Set   

 CS2-80-13  Staple Pusher 2PCS   

 CS2-115  Cross Bolt M4X6 15 Pcs   

 CS2-116  Washer 2 Pcs   

 B99-6  Hexagon Bolt 1 Pce   

 RM31-24  Hexagon Bolt M4X10 2 Pcs   

 JS1-35  E7 Clamping Ring 2 Pcs   

 T110-30  Screw Nut 2 Pcs   

 EM47-149  Cable Tie Mount 2 Pcs   

 

 

 

 

 

 

 

 

 

 

 

 

 

 



BookletMac                                              2009.12.23    PAGE7 

 
品代(Part No.) 品名(Description) 品名(Description) 數量(Q'ty) 

 
CS2-80-1 針座組 Base of Stapler Head 1 Pcs 

 CS2-80-2 26 前針板 Front Plate of Stapler Head 1 Pcs  

 CS2-80-3 推針板組 Set of Stapler Pusher 1 Pcs  

 CS2-80-4 26 針軌蓋 Cover of Stapler Trail 1 Pcs  

 CS2-80-5 26 針軌蓋心軸 Pivot CS2-80-5 1 Pcs  

 CS2-80-6 26 前針板心軸 Pivot CS2-80-6 2 Pcs  

 CS2-80-7 停止板 Stopper Plate 1 Pcs  

 CS2-80-8 襯套 Bushing 2 Pcs  

 CS2-80-10 針軌蓋彈簧 Spring 2 Pcs  

 CS2-80-11 推釘器彈簧 Spring 1 Pcs  

 CS2-80-12 M3 x 6 圓頭十字塑膠螺絲 Plastic Cross Bolt M3 x 6 2 Pcs  

 CS2-80-13 撞針 Pusher 1 Pcs  

 CS2-105 M3 x 10 無頭內六角螺絲 M3X10 Bolts 1 Pcs  

 WM-62 M3 x 6 圓頭十字螺絲 Cross Bolt M3×6 1 Pcs  

 

 

 

 

 

 


